Treatment of the acute migraine attack (hyperlink to 18 week pathways to be added)

General principles

The general principle of acute treatment is to treat early before gastric stasis delays or prevents absorption of oral therapy. If patients don’t treat their migraine early they will often go on to active vomiting. Anti-emetics can help some patients who are ‘early vomiters’ or who get lots of nausea, but in cases where anti-emetics don’t work, consider other routes of drug administration i.e. nasal, rectal or subcutaneous treatments. It is  recognized that patients who get allodynia (pain caused by a stimulus that is not normally painful e.g. combing hair or showering causes pain) should also have early treatment. Remember that overuse of opiate containing drugs in headache prone patients can lead onto medication overuse headache (MOH). This is also true for ergots and triptans. As a general rule, research suggests MOH can be caused by:

· Simple analgesics used more than 15 days a month

· Codeine or opiate containing drugs used more than 10 days a month

· Ergotamine used more than 10 days a month

· Triptans used more than 10 days a month

Good practice is to firstly  limit all acute treatments  to a maximum of 2 days a week to reduce the risk of medication overuse headache and secondly to avoid using opiods as acute treatment.

The choice of acute drug will depend on what medication the patient has already tried. Most migraineurs try OTC treatment before seeing their doctor. Migraineurs can get different severity of attacks so might respond to simple analgesia for some migraines but need a triptan for others. Patients should always have rescue therapy to use if their first line therapy does not work. 

Analgesics

Aspirin 900 mg  this is first line treatment of choice if tolerated

Ibuprofen 400-800 mg this is second line treatment of choice if tolerated

Paracetamol . This is third line treatment if aspirin or ibuprofen are not tolerated or contra indicated as in pregnancy..

Diclofenac 100mg  suppository This can be useful in suppository form as a rescue treatment if patients are vomiting and not able to take oral therapy.
Naproxen 500mg This can be a useful adjunctive treatment to take with a triptan as it can give additional headache relief and help prevent headache recurrence. It is not helpful as mono therapy.

Triptans
· These are generally very safe medicines that are well tolerated. Triptans only work for migraine headache. The exception to this is cluster headache that will respond to injectable sumatriptan and occasionally to nasal  zolmatriptan.

· It is important to note that triptans only work once the headache phase of a migraine has started – the drug cannot be taken to prevent a migraine. 

· Each triptan should be used by the patient on at least 3 separate occasions to assess efficacy. Failure to respond to a particular triptan does not indicate group failure as other triptans may be effective in the same patient. 

· If the headache does not respond to the triptan this indicates treatment failure for this headache and a further dose of the drug should not be administered for the same headache. However, if the headache re-occurs some time later, a further dose can be safely administered after the appropriate time interval has expired (see BNF for details).
· Please note that St Johns Wort should not be taken when using any of the triptans. In addition these drugs interact with ergot, ergot derivatives, certain anti-depressants e.g. MAOIs and therefore drug interaction should be checked prior to prescribing. Despite earlier concerns when these drugs were launched they are safe to use with SSRIs.

· NHS Grampian’s first choice triptan is sumatriptan 50mg. Sumatriptan 100 mg has very little extra benefit. For patients not helped by sumatriptan 50 mg , second line triptans are  almotriptan and rizatriptan.
· If early nausea or vomiting occurs and does not respond to an anti-emetic consider nasal zolmitriptan as it is partially nasally absorbed. Sumatriptan injection is an alternative. Both these forms are good as rescue therapy if normal treatment does not work.
· Patients who have headache recurrence not helped by adding naproxen 500 mg to the first and second line triptans may find frovatriptan 2.5 mg which is long acting helpful.
· Some patients prefer oral dispersible tablets but these are gastrically absorbed and don’t work any more quickly that normal tablets. Oral dispersible formulations are for patient convenience only and their use restricted.
· Sumatriptan nasal spray is licensed for adolescents 12-17 years old. However clinical trials have shown that all the triptans are safe in this age group.
Ergotamine  should not be used due to side effects and risk of medication overuse headache
Anti emetics

Domperidone 10 mg  is a suitable anti-emetic. It also speeds gastric emptying, thus speeding the onset of action of analgesics. Domperidone 30 mg suppositories can be used along with diclofenac 100 mg suppositories as rescue treatment in patients who fail first and second line therapy.
